

Anticoagulation

This resource reviews anticoagulation with warfarin and non-vitamin K antagonist (VKA) oral anticoagulants (NOACs) in line with current national guidance. It discusses the rationale for anticoagulation use in atrial fibrillation (AF), risk stratification for treatment, available agents and specific clinical considerations for treatment.

Recommendations

- Anticoagulation is the treatment of choice to reduce risk of stroke.
- Aspirin is no longer recommended in AF.¹
- Use CHA₂DS₂-VASc score to assess stroke risk.¹
- Use HAS-BLED to assess bleeding risk.¹
- The decision about whether to start treatment with warfarin or a NOAC should be made after an informed discussion between the prescriber and the patient about the relative risks and benefits of each agent.²
- For patients on warfarin who have AF or heart valve disease and prefer to self monitor, ensure that the person or their carer is both physically and cognitively able to self-monitor effectively. Ensure that there is a process for appropriate quality control of the meter and for obtaining test strips.³
- All four NOACs have a National Institute of Health and Care Excellence Technology Appraisal (NICE TA) and are an option for prescribing where appropriate.²
- There is no clear evidence of one NOAC being superior to another.⁴
- Use NOACS in line with algorithms or decision support tools. Take into account benefits, bleeding risks, reversibility, the person's values and preferences, renal and hepatic impairment, interacting drugs and attitudes towards once or twice daily dosing.²
- Ensure regular review of risks and benefits; ensure that baseline renal function is checked prior to starting a NOAC, then monitored on a regular basis. Ensure that dosage is adjusted accordingly.²
- For the prevention of DVT or PE, ensure that NOACs are stopped after the defined period of anticoagulation stated by the hospital (usually at least three months). Take into account information that may help predict risk of recurrence and risk of bleeding in the individual patient.⁵⁻¹⁰
- For prevention of VTE after major elective orthopaedic surgery (i.e. knee or hip replacement) ensure that NOACs are stopped after the documented or licensed treatment period is reached.⁵⁻⁷

Additional resources available: <https://www.prescqipp.info/b183-anticoagulation/category/400-anticoagulation>



Bulletin



Data pack



Decision aids, algorithm, patient information, checklists, slideset

Summary

NICE recommends to offer anticoagulation with a NOAC or a vitamin K antagonist in AF patients with a CHA₂DS₂-VASc score of 2 or above, taking bleeding risk into account.¹ Warfarin is licensed for use without additional risk factors present. All NOACs are licensed for prevention of stroke in non valvular atrial fibrillation plus at least one additional risk factor.

A meta-analysis of 12 studies (with a study population of 77,011) compared the safety and efficacy of the four NOACs to warfarin in patients with AF. NOACs were found to be superior to warfarin for the prevention of the composite of stroke and systemic embolism in patients with AF and an additional risk factor for stroke. There was a significant 52% reduction in intracranial haemorrhage, which drives the finding of significantly lower mortality.³ NOACs have more predictable pharmacokinetics, fewer food and drug interactions, shorter half-lives, and quicker onset of action than warfarin.²

There are no randomised clinical trials comparing NOACs, and the few indirect comparisons suggest that NOACs are equally effective in the prevention of stroke. See decision aids for further information on bleeding risks.

Analysis and costs

Table 1 shows the cost and volume of all anticoagulants prescribed across England and Wales. Efficiencies may be achieved through ensuring appropriate managed use of NOACs across secondary and primary care and ensuring that duration of treatment is appropriate and in line with licensed indications.

Table 1. Cost and volume of anticoagulants prescribed across England and Wales (ePACT March to May 2017)

	Warfarin	Dabigatran	Rivaroxaban	Apixaban	Edoxaban
Cost of 28 days of treatment	3mg - £0.79 and any monitoring costs	£47.60	£50.40	£53.20	£49.00
Total spend England and Wales (ePACT March to May 2017)	£3.7 million	£5.2 million	£37.4 million	£32.9 million	£707,000
Total items England and Wales (ePACT March to May 2017)	2.7 million	120,332	832,680	730,521	15,316

References

1. National Institute for Health and Care Excellence. Clinical guideline 180. Atrial fibrillation: management. Last update August 2014. Available at www.nice.org.uk/guidance/cg180?unlid=4160667162016101621016 Accessed 8/9/16
2. National Institute for Health and Care Excellence. Key Therapeutic Topics (KTT) Non-vitamin K antagonist oral anticoagulants (NOACs). February 2016. Available at www.nice.org.uk/guidance/ktt16/resources/nonvitamin-k-antagonist-oral-anticoagulants-noacs-58757956094149 Accessed 8/9/16
3. National Institute for Health and Care Excellence. Diagnostics guidance DG14. Atrial fibrillation and heart valve disease: self monitoring coagulation status using point of care coagulometers (the CoaguChek XS system and the INRatio2 PT/INR monitor). September 2014. Available at <https://www.nice.org.uk/guidance/dg14> Accessed 13/12/16
4. Hicks T, Stewart F, Eisinga A. NOACs versus warfarin for stroke prevention in patients with AF: a systematic review and meta-analysis. Open Heart. 2016 Jan 18;3(1): Available at www.ncbi.nlm.nih.gov/pubmed/26848392 Accessed 8/9/16
5. Summary of product characteristics. Pradaxa 75mg, 150mg, 110mg, Boehringer Ingelheim limited. Last updated 11/3/16. Available via www.medicines.org.uk on 18/10/16
6. Summary of product characteristics. Xarelto 2.5mg, 10mg, 15mg, 20mg film coated tablets. Bayer plc. Last updated 20/10/16. Available via www.medicines.org.uk on 18/10/16
7. Summary of product characteristics. Eliquis 5mg film coated tablets. Bristol-Myers Squibb-Pfizer. Last updated 22/1/16. Available via www.medicines.org.uk on 18/10/16
8. Summary of product characteristics. Lixiana 15mg, 30mg, 60mg film coated tablets. Daiichi Sankyo. Last updated 25/8/16. Available via www.medicines.org.uk on 18/10/16
9. National Institute for Health and Care Excellence. Clinical Guideline 144 (CG 144). Venous thromboembolic diseases: diagnosis, management and thrombophilia testing. June 2012. Updated November 2015. Available at www.nice.org.uk/guidance/cg144 Accessed 8/11/16
10. Scottish intercollegiate Guideline Network. Prevention and management of venous thromboembolism. December 2010. Available at <http://www.sign.ac.uk/guidelines/fulltext/122/> Accessed 17/10/16
11. Prescription Pricing Division (PPD). NHS Business Services Authority. Drug Tariff August 2017. Available via www.nhsbsa.nhs.uk Accessed 31/08/17